
SECTION II   TM 55-2210-224-24P

Figure 133.  Valve, 6NFR Distributing



SECTION II TM 55-2210-224-24P

GROUP 19 BRAKE SYSTEM, AIR

FIG 133 VALVE, 6NFR DISTRIBUTING AND
SAFETY VALVE

1 96906 MS90725-113 SCREW, HEX, 1/2 X 1 1/2 IN 4
2 96906 MS35338-48 WASHER, LOCK, 1/2 IN 4
3 82722 WR-146 SEAL, O-RING 2
4 96906 MS90725-163 SCREW, HEX, 5/8 X 1 3/4 IN 4
5 96906 MS35338-50 WASHER, LOCK, 5/8 4
6 96906 MS51967-21 NUT 4
7 82722 563144 VALVE, GND DISTRIBUTING 1
8 82722 58013 GASKET, RUBBER 1
9 82722 511752 TANK, RESERVOIR 1

10 82722 7978 SCREW, HEX-HEAD, 3/8 IN-16X 1 IN 11
11 82722 564689 COVER, TOP 1
12 82722 553823 GASKET, TOP COVER 1
13 82722 545053 SPRING, CARRIER 1
14 82722 527555 O-RING, 11/8 IN OD 3
15 82722 550419 PIN, SPRING 1
16 82722 564051 CARRIER, CHECK VALVE 1
17 82722 564050 VALVE, CHECK 1
18 82722 25428 SCREW, HEX-HEAD, 1/2 IN X 2 1/8 IN. 4
19 82722 562066 COVER, EQUALIZING PISTON 1
20 82722 502387 NUT 1
21 82722 552186 FOLLOWER, DIAPHRAGM 1
22 82722 564210 DIAPHRAGM 1
23 82722 93946 SPRING, SLIDE VALVE 1
24 82722 97379 PIN, SLIDE VALVE 2
25 82722 97378 LOCK, SLIDE VALVE 2
26 82722 562063 VALVE, SLIDE 1
27 82722 94851 VALVE, GRADUATING 1
28 82722 93940 SPRING, VALVE GRADUATING 1
29 82722 562065 PISTON, EQUALIZING 1
30 82722 515591 PLUG, 1/8 IN. CHOKE 1
31 82722 562061 PLUG, 1/4 IN SOCKET 1
32 82722 97286 PLUG 1
33 82722 95611 GASKET, 1IN OD RING 3
34 82722 536126 PLUG 1

(5)

QTY

(4)

DESCRIPTION AND USABLE ON CODE

(2)

FSCM

(3)
PART

NUMBER

(1)
ITEM
NO.

133-1



SECTION II TM 55-2210-224-24P

FIG 133 VALVE, NFR DISTRIBUTING AND
SAFETY VALVE (CONT)

35 82722 562060 VALVE, SAFETY 1
36 82722 524413 O-RING, 1 3/4 IN O D 1
37 82722 562071 ADAPTER 1
38 82722 518584 STRAINER, ADAPTER 1
39 82722 518585 SCREEN, ADAPTER 1
40 82722 99422 GASKET, 15/32 O D RING 1
41 82722 562067 COVER, BLANKING 1
42 82722 523745 O-RING, 33/4 IN O D 1
43 82722 559273 GASKET, 2 5/8 O D RING 1
44 82722 6272 SCREW, HEX-HEAD 5
45 82722 98796 GASKET 1
46 82722 562810 COVER, BOTTOM 1
47 82722 569171 NUT, LOCK, 3/4 IN 1
48 82722 556309 FOLLOWER, DIAPHRAGM 1
49 82722 564081 DIAPHRAGM 1
50 82722 556308 HEAD, PISTON 1
51 82722 556305 SPRING 1
52 82722 523734 O-RING, 7/8 IN 1
53 82722 556306 STEM, PISTION 1
54 82722 78758 PLUG 1
55 82722 511382 GASKET, 1 1/8 IN O-RING 1
56 82722 562064 COVER, BLANKING 1
57 82722 511382 GASKET,1 7/37 IN O D RING 3

END OF FIGURE

(5)

QTY

(4)

DESCRIPTION AND USABLE ON CODE

(2)

FSCM

(3)
PART

NUMBER

(1)
ITEM
NO.

133-1


